

| がん種 | プロトコル名 | 薬剤 | 投与量 | 投与日 | 期間 | 催吐リスク |
|------|--|---------------|-----------------------|---------------------|------|-------------|
| 食道がん | DOC(30)療法(biweekly) | DOC | 30mg/m ² | day1 | 14日間 | 軽度 |
| 食道がん | DOC(40)療法(2weeks) | DOC | 40mg/m ² | day1 | 14日間 | 軽度 |
| 食道がん | DOC(70)療法 | DOC | 70mg/m ² | day1 | 21日間 | 軽度 |
| 食道がん | PTX(120)療法(biweekly) | PTX | 120mg/m ² | day1 | 14日間 | 軽度 |
| 食道がん | PTX(100)療法 | PTX | 100mg/m ² | day1,8,15,22,29,36 | 49日間 | 軽度 |
| 食道がん | DOC+NDP療法 | DOC | 30mg/m ² | day1 | 14日間 | 中等度 |
| | | NDP | 20mg/m ² | day1 | | |
| 食道がん | DCF療法 (JCOG1109、JCOG1510) | DOC | 70mg/m ² | day1 | 21日間 | 高度 |
| | | CDDP | 70mg/m ² | day1 | | |
| | | 5FU | 750mg/m ² | day1-5 | | |
| 食道がん | biweekly DCF療法 (JCOG0807、JCOG1314) | DOC | 30mg/m ² | day1,15 | 28日間 | 高度 |
| | | CDDP | 80mg/m ² | day1 | | |
| | | 5FU | 800mg/m ² | day1-5 | | |
| 食道がん | DCF+RT療法(北里レゾ) | DOC | 35mg/m ² | day1 | 14日間 | 高度 |
| | | CDDP | 40mg/m ² | day1 | | |
| | | 5FU | 400mg/m ² | day1-5 | | |
| 食道がん | FP療法 | 5FU | 800mg/m ² | day1-5 | 28日間 | 高度 |
| | | CDDP | 80mg/m ² | day1 | | |
| 食道がん | FP+ペムマブ療法 | 5FU | 800mg/m ² | day1-5 | 21日間 | 高度 |
| | | CDDP | 80mg/m ² | day1 | | |
| | | Pembrolizumab | 200mg | day1 | | |
| 食道がん | FP+ニボルマブ療法(q2w) | 5FU | 800mg/m ² | day1-5 | 28日間 | 高度 |
| | | CDDP | 80mg/m ² | day1 | | |
| | | Nivolumab | 240mg | day1,15 | | |
| 食道がん | FP+ニボルマブ療法(q4w) | 5FU | 800mg/m ² | day1-5 | 28日間 | 高度 |
| | | CDDP | 80mg/m ² | day1 | | |
| | | Nivolumab | 480mg | day1 | | |
| 食道がん | 5FU+NDP療法 | 5FU | 800mg/m ² | day1-5 | 28日間 | 中等度 |
| | | NDP | 90mg/m ² | day1 | | |
| 食道がん | FP+RT療法(JCOG0508) | 5FU | 700mg/m ² | day1-4,29-32 | 56日間 | 高度 |
| | | CDDP | 70mg/m ² | day1,29 | | |
| 食道がん | FP+RT療法 (JCOG9708: Stage I、JCOG9516: StageIV) | 5FU | 700mg/m ² | day1-4 | 28日間 | 高度 |
| | | CDDP | 70mg/m ² | day1 | | |
| 食道がん | FAP療法 | 5FU | 700mg/m ² | day1-4 | 28日間 | 高度 |
| | | ADM | 35mg/m ² | day1 | | |
| | | CDDP | 70mg/m ² | day1 | | |
| 食道がん | S-1療法(2週間内服/1週間休薬) | S-1 | 80mg/m ² | day1-14 | 21日間 | 軽度 |
| 食道がん | S-1療法(4週間内服/2週間休薬) | S-1 | 80mg/m ² | day1-28 | 42日間 | 軽度 |
| 食道がん | PTX+S-1療法 | PTX | 50mg/m ² | day1 | 28日間 | 軽度 |
| | | S-1 | 80mg/m ² | day1-14 | 28日間 | 軽度 |
| 食道がん | PTX(80)+RT療法 | PTX | 80mg/m ² | day1 | 7日間 | 軽度 |
| 食道がん | mFOLFOX6療法 | I-LV | 200mg/m ² | day1 | 14日間 | 中等度(高度に準ずる) |
| | | L-OHP | 85mg/m ² | day1 | | |
| | | 5FUbolus | 400mg/m ² | day1 | | |
| | | 5FU持続 | 2400mg/m ² | day1 | | |
| 食道がん | mFOLFOX6療法+RT | I-LV | 200mg/m ² | day1,15,29,43,57,71 | 88日間 | 中等度(高度に準ずる) |
| | | L-OHP | 85mg/m ² | day1,15,29,43,57,71 | | |
| | | 5FUbolus | 400mg/m ² | day1,15,29,43,57,71 | | |
| | | 5FU持続 | 1600mg/m ² | day1,15,29,43,57,71 | | |
| 食道がん | ニボルマブ療法 | Nivolumab | 240mg | day1 | 14日間 | 最小度 |
| 食道がん | ニボルマブ療法(4weeks) | Nivolumab | 480mg | day1 | 28日間 | 最小度 |
| 食道がん | ニボルマブ+イピリムマブ療法(q2w) | Nivolumab | 240mg | day1,15,29 | 42日間 | 最小度 |
| | | Ipilimumab | 1mg/kg | day1 | | |
| 食道がん | ニボルマブ+イピリムマブ療法(q3w) | Nivolumab | 360mg | day1,22 | 42日間 | 最小度 |
| | | Ipilimumab | 1mg/kg | day1 | | |
| 食道がん | mFOLFOX6+ニボルマブ療法 | Nivolumab | 240mg | day1 | 14日間 | 中等度(高度に準ずる) |
| | | I-LV | 200mg/m ² | day1 | | |
| | | L-OHP | 85mg/m ² | day1 | | |
| | | 5FUbolus | 400mg/m ² | day1 | | |
| | | 5FU持続 | 2400mg/m ² | day1 | | |
| 食道がん | ペムマブ療法 | Pembrolizumab | 200mg | day1 | 21日間 | 最小度 |
| 食道がん | ペムマブ療法(6weeks) | Pembrolizumab | 400mg | day1 | 42日間 | 最小度 |